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Ref # Part # Description Qty Context Note
10 HT00227A COVER ASSEMBLY 1 |(Includes Ref. Nos. 10-1, 10-2, 10-3, 10-4 & 10-5)

10-1 HT00097G  |[KNOB 1

10-2 HT00096V  |COVER, Air Filter 1

10-3 HT00176A |AIR CLEANER ELEMENT 1

10-4 N/A SCREW, M5 x 55 2 |(Not a serviceable part. Order Ref No. 10)

10-5 N/A INSIDE COVER ASSEMBLY, Air Cleaner | 1 |(Not a serviceable part. Order Ref No. 10)

(Includes Ref. Nos. 20-1, 20-2, 20-3, 20-4, 20-5, 20-6,

20 VBO0706A  |SHORT BOCK ASSEMBLY, 26cc 1 20'7’2(2)_01'5: gg:félzgéfg;’Zgéfllélzgéffé io-zg,zg)o =
20-1 N/A CAPSCREW, M5 x 25 2 |(Not a serviceable part. Order Ref No. 20)

20-2 N/A CYLINDER HEAD 1 |(Not a serviceable part. Order Ref No. 20)

20-3 N/A GASKET, Cylinder Head 1 |(Not a serviceable part. Order Ref No. 20)

20-4 N/A PISTON Ring 2 |(Not a serviceable part. Order Ref No. 20)

20-5 N/A PISTON 1 |(Not a serviceable part. Order Ref No. 20)

20-6 N/A PIN, Piston 1 |(Not a serviceable part. Order Ref No. 20)

20-7 N/A CIRCLIP, Piston 2 |(Not a serviceable part. Order Ref No. 20)

20-8 N/A NEEDLE BEARING 1 |(Not a serviceable part. Order Ref No. 20)

20-9 N/A FLYWHEEL 1 |(Not a serviceable part. Order Ref No. 20)

20-10 N/A CAPSCREW, Socket Head, M5 x 25 4 [(Not a serviceable part. Order Ref No. 20)
20-11 N/A WASHER, Split Lock, M5 4 |(Not a serviceable part. Order Ref No. 20)
20-12 N/A WASHER, M5 4 |(Not a serviceable part. Order Ref No. 20)
20-13 N/A OIL SEAL 2 |(Not a serviceable part. Order Ref No. 20)
20-14 N/A CRANKCASE, Front 1 |(Not a serviceable part. Order Ref No. 20)
20-15 N/A ORIENTATION PIN 4 |(Not a serviceable part. Order Ref No. 20)
20-16 N/A BALL BEARING 2 |(Not a serviceable part. Order Ref No. 20)
20-17 N/A GASKET, Crankcase 1 |(Not a serviceable part. Order Ref No. 20)
20-18 N/A FEV, Crenksaeit Ta 1 ((Mrce cervicecble part. Criel R>f No. 20)
20-19 N/A CRANKSHAFT ASSEMBLY _1_ (_N:)t_ a_s;v_r;ﬁ [;‘rt:);dgr_Ref No. 20)
20-20 N/A CRANKCASE, Rear 1 |(Not a serviceable part. Order Ref No. 20)

30 VB00710A  [IGNITION UNIT 1 |(Includes Ref. Nos. 30-1, 31-2, 30-3, 30-4 & 30-5)
30-1 N/A BOOT, Spark Plug 1 |(Not a serviceable part. Order Ref No. 30)

30-2 N/A PLUG 1 |(Not a serviceable part. Order Ref No. 30)

30-3 N/A SCREW M4 x 16 2 |(Not a serviceable part. Order Ref No. 30)

30-4 N/A MAGNETO STARTER 1 |(Not a serviceable part. Order Ref No. 30)

30-5 N/A PAD, Insulation 2 |(Not a serviceable part. Order Ref No. 30)

40 HA257358 SPARK PLUG 1

41 HA25735T  |SPARK PLUG 1 [(200 Pack) (Not Illustrated)

42 HA25735P  |SPARK PLUG 1 [(10 Pack) (Not Illustrated)

80 VBO00645A CARBURETTOR 1

110 VB00724A  |INTAKE MANIFOLD ASSY 1 |(Includes Ref. Nos. 110-1, 110-2, 110-3 & 110-4)
110-1 N/A GASKET, Cylinder 1 |(Not a serviceable part. Order Ref No. 110)

110-2 N/A SCREW, M5 x 20 2 |(Not a serviceable part. Order Ref No. 110)
110-3 N/A INLET MANIFOLD 1 |(Not a serviceable part. Order Ref No. 110)
110-4 N/A GASKET, Carburetor 1 |(Not a serviceable part. Order Ref No. 110)

180 VB00709A MUFFLER ASSEMBLY 1 |(Includes Ref. Nos. 180-1, 180-2 & 180-3)
180-1 N/A CAPSCREW, M5 x 55 2 |(Not a serviceable part. Order Ref No. 180)
180-2 N/A MUFFLER 1 |(Not a serviceable part. Order Ref No. 180)
180-3 N/A GASKET, Muffler 1 |(Not a serviceable part. Order Ref No. 180)

430 VB00711A  |STARTER PULLEY ASSY 1 |(Includes Ref. Nos. 430-1, 430-2, 430-3 & 430-4)
430-1 N/A BODY, Starter Pulley 1 |(Not a serviceable part. Order Ref No. 430)
430-2 N/A SPRING, Starter Pulley 2 |(Not a serviceable part. Order Ref No. 430)
430-3 N/A ARM, Starter Pulley 2 |(Not a serviceable part. Order Ref No. 430)
430-4 N/A E-CLIP 2 |(Not a serviceable part. Order Ref No. 430)
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